BAD BOY ;¢.
MOWERS:

REBEL OUTLAW

OWNER’S PARTS MANUAL

Before ordering parts please check for the
latest parts manual update at
www.badboymowers.com

Released
2/02/2021



| P
a5

—
- { -
hd |

N
_ﬁj\ﬂf’j >,

BAD BOY MOWERS

PARTS SECTION: 94" DECK ASSEMBLY

Parts List Parts List
ITEM | QTY PART NUMBER DESCRIPTION ITEM | QTY PART NUMBER DESCRIPTION
1 2 013-5201-00 3/8" Flange Nut 24 4 019-6050-00 .360 ID Plastic Washer-Black
2 121 013-5202-00 3/8-16 NYLON INSERT FLANGE LOCKNUT (GR.F) ZINC 25 12 | 019-8044-00 5/16 USS FLAT WASHER (7/8 OD) ZINC
3 2 013-6014-00 3/8" Hex Nut 26 6 022-1001-00 2019 Deck Wheel
4 1 013-7021-00 5/8 Std NC Nylock Nut 27 2 025-5338-00 .502 1D X .750 OD X 1.500 Long Spacer
5 4 013-8049-00 5/16" Nylon Flange Nut 28 1 025-5339-00 1.3/4" Pulley Spacer
6 12| 013-8050-00 1/2-13 NYLON INSERT FLANGE LOCKNUT ZINC 29 1 025-7020-00 5/8" x 1/" Collar W/One Set Screw
7 1 014-5050-00 2019 54" Left Outlaw Gen2 Pulley Cover 30 1 029-7036-00 REVISED TRIM BUMPER_20180226
8 1 014-5051-00 2019 54" Right Outlaw Gen2 Pulley Cover 31 3 030-0050-00 5/16 Set Screw
9 1 018-0046-00 1/2-13 x 8 Hex Bolt Grade 5 32 3 033-6006-00 5.25" Deck Spindle Pulley
10 2 018-2007-00 5/16-18 x 1 GR 5 Hex Bolt Zinc 33 3 033-7201-25 5-3/4 Idler Pulley
1 3 018-2018-00 1/2 x 3 1/2 Flange Bolt Grade 8 34 1 034-2030-00 2019 Outlaw Gen2 Deck Spring
12 1 018-4707-00 4" 3/8-16 Eye Bolt 35 3 037-4000-00 OUTLAW SPINDLE ASSEMBLY
13 4 018-5019-00 1/2" x 4" Bolt (Grade 8) 36 3 038-0001-00 54" Fusion Blade for ZT/Mav/Outlaw/Revolt
14 2 018-5250-00 3/8" x 3/4" Hex Bolt 37 1 039-0144-00 2019 Deck Eye Bolt Tab
15 121 018-6012-00 3/8-16 X 1-1/2 HEX CAP SCREW (GR.5) ZINC 38 4 039-2125-17 Deck Hangar Assembly
16 3 018-6019-00 1/2"-20 x 1 1/2 - Grade 5 Fine Thread Bolt 39 1 039-6946-18 2019 Rebel Rogue Deck Idler
17 3 018-6020-00 5/8" x 1 1/2" Grade 8 Hex Bolt (Fine) 40 1 041-1650-00 B165 Belt-60 54" deck Outlaw
18 1 018-6059-00 5/8" x 2 1/2" Grade 5 Hex Bolt (Coarse) 41 3 042-6030-00 1/4" x 1" Key
19 4 018-7050-00 1/2" x4 1/2" Bolt 42 4 045-6043-00 5/16" Knob
20 2 018-8066-00 5/16" x 7/8" Carriage Bolt 43 2 048-7000-00 Turnbuckle
21 3 019-5007-00 1/2" Lock Washer 44 1 060-5551-19 2019 Sloped 54" Deck
22 3 019-5038-00 5/8" Flat Washer 45 1 210-7000-98 2019 Outlaw Gen2 Chute Assembly
23 3 019-6020-00 1/2" Belleville Washer

PAGE1



PARTS SECTION: 61" DECK ASSEMBLY

Parts List Parts List
ITEM | QTY PART NUMBER DESCRIPTION ITEM | QTY PART NUMBER DESCRIPTION
1 2 013-5201-00 3/8" Flange Nut 24 4 019-6050-00 .360 ID Plastic Washer-Black
2 121 013-5202-00 3/8-16 NYLON INSERT FLANGE LOCKNUT (GR.F) ZINC 25 12 | 019-8044-00 5/16 USS FLAT WASHER (7/8 OD) ZINC
3 2 013-6014-00 3/8" Hex Nut 26 6 022-1001-00 2019 Deck Wheel
4 1 013-7021-00 5/8 Std NC Nylock Nut 27 2 025-5338-00 .502 1D X .750 OD X 1.500 Long Spacer
5 4 013-8049-00 5/16" Nylon Flange Nut 28 1 025-5339-00 1.3/4" Pulley Spacer
6 12| 013-8050-00 1/2-13 NYLON INSERT FLANGE LOCKNUT ZINC 29 1 025-7020-00 5/8" x 1/" Collar W/One Set Screw
7 1 014-5052-00 2019 61" Outlaw Gen2 Pulley Cover Left 30 1 029-7036-00 REVISED TRIM BUMPER_20180226
8 1 014-5053-00 2019 61" Outlaw Gen2 Pulley Cover Right 31 3 030-0050-00 5/16 Set Screw
9 1 018-0046-00 1/2-13 x 8 Hex Bolt Grade 5 32 3 033-6004-00 6 1/4" Drive Pulley
10 2 018-2007-00 5/16-18 x 1 GR 5 Hex Bolt Zinc 33 3 033-7201-25 5-3/4 Idler Pulley
1 3 018-2018-00 1/2 x 3 1/2 Flange Bolt Grade 8 34 1 034-2030-00 2019 Outlaw Gen2 Deck Spring
12 1 018-4707-00 4" 3/8-16 Eye Bolt 35 3 037-4000-00 OUTLAW SPINDLE ASSEMBLY
13 4 018-5019-00 1/2" x 4" Bolt (Grade 8) 36 3 038-6080-00 61 inch Fusion Blade
14 2 018-5250-00 3/8" x 3/4" Hex Bolt 37 1 039-0144-00 2019 Deck Eye Bolt Tab
15 12 1018-6012-00 3/8-16 X 1-1/2 HEX CAP SCREW (GR.5) ZINC 38 4 039-2125-17 Deck Hangar Assembly
16 3 018-6019-00 1/2"-20 x 1 1/2 - Grade 5 Fine Thread Bolt 39 1 039-6946-18 2019 Rebel Rogue Deck Idler
17 3 018-6020-00 5/8" x 1 1/2" Grade 8 Hex Bolt (Fine) 40 1 041-0178-00 B178 Belt
18 1 018-6059-00 5/8" x 2 1/2" Grade 5 Hex Bolt (Coarse) 4 3 042-6030-00 1/4" x 1" Key
19 4 018-7050-00 1/2" x4 1/2" Bolt 42 4 045-6043-00 5/16" Knob
20 2 018-8066-00 5/16" x 7/8" Carriage Bolt 43 2 048-7000-00 Turnbuckle
21 3 019-5007-00 1/2" Lock Washer 44 1 060-6151-19 2019 Sloped 61" Deck
22 3 019-5038-00 5/8" Flat Washer 45 1 210-7000-98 2019 Outlaw Gen2 Chute Assembly
23 3 019-6020-00 1/2" Belleville Washer

PAGE 2




| P
a5

—
- { -
hd |

N
_ﬁj\ﬂf’j >,

BAD BOY MOWERS

PARTS SECTION: 72" DECK ASSEMBLY

Parts List Parts List
ITEM | QTY PART NUMBER DESCRIPTION ITEM | QTY PART NUMBER DESCRIPTION
1 2 013-5201-00 3/8" Flange Nut 24 4 019-6050-00 .360 ID Plastic Washer-Black
2 121 013-5202-00 3/8-16 NYLON INSERT FLANGE LOCKNUT (GR.F) ZINC 25 12 | 019-8044-00 5/16 USS FLAT WASHER (7/8 OD) ZINC
3 2 013-6014-00 3/8" Hex Nut 26 6 022-1001-00 2019 Deck Wheel
4 1 013-7021-00 5/8 Std NC Nylock Nut 27 2 025-5338-00 .502 1D X .750 OD X 1.500 Long Spacer
5 4 013-8049-00 5/16" Nylon Flange Nut 28 1 025-5339-00 1 3/4" Pulley Spacer
6 121 013-8050-00 1/2-13 NYLON INSERT FLANGE LOCKNUT ZINC 29 1 025-7020-00 5/8" x 1/" Collar W/One Set Screw
7 1 014-5054-00 2019 72" Left Outlaw Gen2 Pulley Cover 30 1 029-7036-00 REVISED TRIM BUMPER_20180226
8 1 014-5055-00 2019 72" Right Outlaw Gen2 Pulley Cover 31 3 030-0050-00 5/16 Set Screw
9 1 018-0046-00 1/2-13 x 8 Hex Bolt Grade 5 32 3 033-7201-25 5-3/4 Idler Pulley
10 121 018-0075-00 3/8-16 X 1-3/4 HEX C/S (GR.5) ZC 33 3 033-7203-00 7" Deck Pulley
1" 2 018-2007-00 5/16-18 x 1 GR 5 Hex Bolt Zinc 34 1 034-2030-00 2019 Outlaw Gen2 Deck Spring
12 3 018-2018-00 1/2 x 3 1/2 Flange Bolt Grade 8 35 3 037-4000-00 OUTLAW SPINDLE ASSEMBLY
13 1 018-4707-00 4"3/8-16 Eye Bolt 36 3 038-7230-00 72" High Lift Fusion Blade
14 4 018-5019-00 1/2" x 4" Bolt (Grade 8) 37 1 039-0144-00 2019 Deck Eye Bolt Tab
15 2 018-5250-00 3/8" x 3/4" Hex Bolt 38 4 039-2125-17 Deck Hangar Assembly
16 3 018-6019-00 1/2"-20 x 1 1/2 - Grade 5 Fine Thread Bolt 39 1 039-6946-18 2019 Rebel Rogue Deck Idler
17 3 018-6020-00 5/8" x 1 1/2" Grade 8 Hex Bolt (Fine) 40 1 041-0202-00 B202 Belt for 72" Outlaw
18 1 018-6059-00 5/8" x 2 1/2" Grade 5 Hex Bolt (Coarse) 41 3 042-6030-00 1/4" x 1" Key
19 4 018-7050-00 1/2" x 4 1/2" Bolt 42 4 045-6043-00 5/16" Knob
20 2 018-8066-00 5/16" x 7/8" Carriage Bolt 43 2 048-7000-00 Turnbuckle
21 3 019-5007-00 1/2" Lock Washer 44 1 060-7251-19 2019 Sloped 72" Deck
22 3 019-5038-00 5/8" Flat Washer 45 1 210-7000-98 2019 Outlaw Gen2 Chute Assembly
23 3 019-6020-00 1/2" Belleville Washer

PAGE 3



PARTS SECTION: DECK SUB-ASSEMBLIES

037-4000-00 Parts List 048-7000-00 Parts List
ITEM | QTY PART NUMBER DESCRIPTION ITEM | QTY PART NUMBER DESCRIPTION
1 1 037-4000-01 4000 Series Spindle Housing 21 1 013-0007-00 Hex Nut, 11/16-12
2 1 037-4002-00 4000 Series Spindle Spacer 22 1 013-0008-00 Hex Nut, 11/16-12 Left Handed
3 1 037-9050-00 Locking Collar w/ 1/4"-20 Set Screw 23 2 024-6034-00 1/4" Press in Grease Fitting
4 2 037-8002-00 Spindle Dust Cap 24 4 032-2000-00 Polyeurethane Bushing
5 1 037-6026-00 Spindle Shaft 25 2 032-2001-00 Sleeve
6 4 037-6023-00 Bearing - 6206 26 1 048-7020-00 2015 Outlaw Toplink Body
039-2125-17 Parts List 27 1 048-7021-00 2015 Outlaw Toplink RH End
ITEM | QTY PART NUMBER DESCRIPTION 28 1 048-7022-00 2015 Outlaw Toplink LH End
7 2 013-5300-00 1/2" Flange Nut 210-7000-98 Parts List
8 2 013-8050-00 1/2-13 NYLON INSERT FLANGE LOCKNUT ZINC ITEM | QTY PART NUMBER DESCRIPTION
9 2 018-6037-00 1/2-13X 2-1/4 GR Hex Bolts 29 7 013-8049-00 5/16" Nylon Flange Nut
10 4 019-8054-00 .505 Nylon Spacer 30 5 018-4703-00 5/16" x 1 1/4" Carriage Bolt
1" 1 039-2125-00 Deck Hangar 31 2 018-8066-00 5/16" x 7/8" Carriage Bolt
039-3946-18 Parts List 32 2 019-6042-00 .360 ID Plastic Washer
ITEM | QTY PART NUMBER DESCRIPTION 33 1 039-4893-00 2019 Upper Chute Bracket
12 4 013-5201-00 3/8" Flange Nut 35 1 039-4894-00 2019 Lower Chute Bracket
13 1 013-8050-00 1/2-13 NYLON INSERT FLANGE LOCKNUT ZINC 36 1 206-6018-00 2019 Chute Hanger
14 1 018-4700-00 3/8-16x3 grade 5 hex bolt 37 1 210-6025-00 2019 Belted Chute with Logo
15 1 018-6012-00 3/8 x 1.5" Bolt
16 1 018-6036-00 1/2" x 2 3/4" Hex Bolt
17 1 025-5203-00 Spacer 3/4 OD x 1/2 ID x 3\4 Length
18 1 026-0167-00 Belt Tensioner Retainer Plate
19 1 033-8050-00 5" Idler Pully
20 1 039-6946-00 2019 Deck Tensioner

& ]

-

@ 039-6946-18 @

039-2125-11

0317-4000-00

OUTLAW SPINDLE ASSEMBLY 048-7000-00 @ 2019 Outlaw Gen2 Chute Assembly
Turnbuckle

210-71000-98

PAGE4



U~
'}:h

|

P

BAD BOY MOWERS

PARTS SECTION: FRONT FORKS

Parts List Parts List
ITEM | QTY PART NUMBER DESCRIPTION ITEM | QTY PART NUMBER DESCRIPTION
1 4 010-1050-00 1641 BEARING W/2 CONTACT RUBBER SEALS 88.3 2 022-7010-00 1-3/4" Bearing-Large Bore Front Rim
1" 2 013-5202-00 3/8" Nylock Flange Nut 90 2 023-0030-00 2019 Rebel Front Fork - Weldment
17 2 013-8050-00 1/2-13 NYLON INSERT FLANGE LOCKNUT ZINC 92 2 025-0003-00 2016 Front Bearing Spacer
20 2 013-9004-00 1" Fine Thread 1/2 Nylock Nut 96 2 025-5202-00 Front Wheel Spanner
22 2 014-2025-00 2017 Bearing Cover 97 2 025-5337-00 SPACER
45 2 018-0026-00 1-14 x 5.5 Hex Bolt Grade 8 Zinc Yellow 13 1 029-8000-00 2017 XP Bumper
47 2 018-0044-00 3/8" x 2 1/2" Carriage Bolt 114 1 029-8019-00 2019 Outlaw Rigid Front Bumper Plate
74 2 018-7010-00 1/2" x 9" GR 5 Hex Bolt 116 2 030-7039-00 1/4" x 1 1/2" Self Tapping Screw
88 2 022-3085-00 Tire and black wheel assembly 155 4 058-1000-00 Spacer, 1x1.375x.25
88.1 1 022-3090-00 Black Front Tire Rim 169 1 070-5371-19 2019 Rebel Frame - Powdercoated
88.2 1 022-5347-00 13x6.50 - 6 Tire




PARTS SECTION: DECK CONTROL ASSEMBLY

Parts List Parts List
ITEM | QTY PART NUMBER DESCRIPTION ITEM | QTY PART NUMBER DESCRIPTION
6 1 013-0080-00 625 1D x 1.250 OD x .062 THK F/W Nylon 91 1 025-0002-00 5/8" Split Collar
1" 2 013-5202-00 3/8" Nylock Flange Nut 93 1 025-0025-00 MZ Deck Idler Spacer
12 3 013-5300-00 1/2" Flange Nut 95 2 025-0033-00 2019 Deck Stop Spacer
14 1 013-7018-00 1/2" Hex Nut 98 1 026-0026-00 Knurled Pedal
17 9 013-8050-00 1/2-13 NYLON INSERT FLANGE LOCKNUT ZINC 104 1 028-0008-00 Dial Rod Plunger
18 2 013-9001-00 1/4-20 Hex Flange Nuts Zinc w/Serrations 105 1 028-0015-19 2019 Outlaw Gen2 Deck Height Dial Rod Assy
19 2 013-9002-00 5/16" Flange Nut 106 1 028-0026-00 2019 Outlaw Actuator - Front
41 4 017-9075-00 Pillow Block Assembly 107 1 028-0027-00 2019 Outlaw Actuator - Rear
42 2 018-0004-00 1/2 x 7 Hex Bolt Grade 5 110 1 028-6075-00 2019 Actuator Linkage - Right
46 1 018-0043-00 1/2 x 2-1/2 Carriage Bolt 111 1 028-6076-00 2019 Actuator Linkage - Left
59 1 018-2049-00 13mm Damper Ball Stud-Steering 118 1 031-0003-00 Foot Lift Upright Lever
60 1 018-2050-00 10mm Damper Ball Stud-Steering 121 1 031-0125-00 2019 Outlaw Deck Travel Lock
61 1 018-2055-00 10mm Damper Ball Stud-XP Linkage 126 4 032-5052-00 Bronze Bushing - SF - 2024-8
62 4 018-3001-00 5/8" x 5/8" Shoulder Bolt 128 1 034-1025-00 Brake Spring
63 4 018-4010-00 1/2" Nylcock Nut (1/2 Jam) 140 1 044-4000-00 Seat Bracket Pin
64 1 018-4702-00 1/4-20 x 1-1/4 GR 5 Hex Bolt 141 1 045-6044-00 Foot Pedal Knob 1/2-13
66 6 018-5019-00 1/2" x 4" Bolt (Grade 8) 166 1 069-4011-00 Travel Lock Rubber Grip
68 2 018-5043-00 3/8" x 1 1/4" Carriage Bolt 169 1 070-5371-19 2019 Rebel Frame - Powdercoated
7 1 019-0007-00 .517 Square Hole Round Washer 183 1 087-5400-00 200 Ib Gas Spring- 54" Deck outlaw
81 5 019-6017-00 .630 ID Plastic Washer 184 1 087-6100-00 250lb Gas Spring - 61" Deck
87 3 019-8054-00 .505 Nylon Spacer 185 1 087-7200-00 300Ib Gas Spring - 72" Deck




T -
~ U~
- )
- - Ja
-

N\ Sy

Y BAD BOY MOWERS #

PARTS SECTION: DECK CONTROL ASSEMBLY com

017-9075-00 Parts List 028-0015-19 Parts List
ITEM | QTY PART NUMBER DESCRIPTION ITEM | QTY PART NUMBER DESCRIPTION
411 1 017-9000-00 Two Piece Pillow Block (Male) 105.1 1 018-4011-00 3/8-24 Nylon Insert jam locknut
412 1 017-9025-00 Two Piece Pillow Block Strap 105.2 1 019-5029-00 3/8" Flat Washer
413 1 017-9050-00 Two Piece Pillow Block (Female) 105.3 1 026-1101-00 2019 Deck Height Cam
105.4 1 028-0015-00 2019 Outlaw Gen2 Dial Rod

(D E®EEE

028-0015-19
2019 Outlaw Gen2 Deck Height Dial Rod Assy

017-9075-00
Pillow Block Assembly

PAGE7




e .
12

A=

BAD BOY MOWERS

PARTS SECTION: DRIVE ARM ASSEMBLY

Parts List Parts List

ITEM | QTY PART NUMBER DESCRIPTION ITEM | QTY PART NUMBER DESCRIPTION
3 2 013-0021-00 Extruded Nut 3/8"-16 3/4" Hole Center With Patch 119 1 031-0030-19 2019 R Series RH Arm Rod Assembly
15 6 013-8047-00 5/16-18 Nylock Insert Locknut 120 1 031-0031-19 2019 R Series LH Arm Rod Assembly
17 1 013-8050-00 1/2-13 NYLON INSERT FLANGE LOCKNUT ZINC 122 1 031-9005-70 2019 Left Hand ADJ. Steering Arm Kit
19 6 013-9002-00 5/16" Flange Nut 123 1 031-9055-70 2019 Right Hand ADJ. Steering Arm Kit
51 8 018-1080-00 12-24x 1/2 HWH Bolt 125 2 032-0002-00 Snap-In Bushing-2019

53 4 018-2006-00 5/16 x 1 1/4 Hex Bolt 130 2 035-0003-00 2019 Rebel Push Rod Assembly

57 4 018-2020-18 5/16-18 UNC X 1-3/8" BHCS, TORX DRIVE, GR 5 132 2 039-2160-00 2019 Arm Switch Bracket

60 4 018-2050-00 10mm Damper Ball Stud-Steering 154 2 057-5800-00 Speed Limiting Knob 3/8-16X 3"

73 1 018-6049-00 3/8" x 1" Hex Bolt 169 1 070-5371-19 2019 Rebel Frame - Powdercoated

80 1 019-5037-00 3/8" Lock Washer 173 2 077-8073-00 Safety Switch

108 1 028-0051-00 2019 Steering Actuator Rod 182 2 087-0001-00 Steering Damper

-




B A
- Lf/ T
- | ¥
= A

N BAD BOY MOWERS ¥

PARTS SECTION: DRIVE ARM ASSEMBLY cow:

031-9055-70 Parts List 031-9005-70 Parts List
ITEM | QTY PART NUMBER DESCRIPTION ITEM | QTY PART NUMBER DESCRIPTION
1231 2 013-8047-00 5/16-18 Nylock Insert Locknut 122.1 2 013-8047-00 5/16-18 Nylock Insert Locknut
1232 2 018-2020-18 5/16-18 UNC X 1-3/8" BHCS, TORX DRIVE, GR 5 122.2 2 018-2020-18 5/16-18 UNC X 1-3/8" BHCS, TORX DRIVE, GR 5
1233 1 018-5043-00 3/8" x 1 1/4" Carriage Bolt 122.3 1 018-5043-00 3/8" x 1 1/4" Carriage Bolt
1234 2 031-9005-00 2019 Steering Arm Adjuster Casting 1224 2 031-9005-00 2019 Steering Arm Adjuster Casting
1235 1 031-9006-00 2019 Steering Arm Grip 122.5 1 031-9006-00 2019 Steering Arm Grip
1236 1 045-5000-00 Black Knob for Adjustable Steering Arm 122.6 1 045-5000-00 Black Knob for Adjustable Steering Arm
1237 1 069-4010-00 Black Steering Arm Grip 122.7 1 069-4010-00 Black Steering Arm Grip
031-0030-19 Parts List 031-0031-19 Parts List
ITEM | QTY PART NUMBER DESCRIPTION ITEM | QTY PART NUMBER DESCRIPTION
1191 1 013-0017-00 3/8-16 Half Jam Nut 120.1 1 013-0017-00 3/8-16 Half Jam Nut
119.2 1 013-8050-00 1/2-13 NYLON INSERT FLANGE LOCKNUT ZINC 120.2 1 013-8050-00 1/2-13 NYLON INSERT FLANGE LOCKNUT ZINC
119.3 1 018-0050-00 1/2-13 x 3.25 GR 5 Hex Bolt Zinc 120.3 1 018-0050-00 1/2-13 x 3.25 GR 5 Hex Bolt Zinc
119.4 1 018-0063-00 3/8-16 x 1 Set Socket Set Screw Cup Point 1204 1 018-0063-00 3/8-16 x 1 Set Socket Set Screw Cup Point
119.5 2 019-8054-00 .505 Nylon Spacer 120.5 2 019-8054-00 .505 Nylon Spacer
119.6 1 031-0014-00 Drive Arm Pivot 120.6 1 031-0014-00 Drive Arm Pivot
119.7 1 031-0030-00 2019 Drive Arm Actuator right 120.7 1 031-0031-00 2019 Drive Arm Actuator left

0

031-9035-70
2019 Right Hand ADJ. Steering Arm Kit

031-9005-70
2019 Left Hand ADJ. Steering Arm Kit

031-0031-19

] 031-0030-19 2019 R Series LH Arm Rod Assembly
2019 R Series RH Arm Rod Assembly

035-0003-00 Parts List

ITEM | QTY | PART NUMBER DESCRIPTION [

1301 | 1 |013-6050-00 516" LH Fine Threaded Jam Nut <

1202 | 1 |013-6051-00 3/8" Fine Threaded Jam Nut [

1203 | 1 | 035000301 2019 Rebel Push Rod

1304 | 1 |048-3000-00 Spherical Rod End - Outlaw 035-0003-00

1305 | 1 | 048-3002-00 Spherical Rod End - Outlaw 2019 Rebel Push Rod Assembly




PARTS SECTION: TANKS & BATTERY

Parts List Parts List
ITEM | QTY | PARTNUMBER DESCRIPTION ITEM | QTY | PARTNUMBER DESCRIPTION
7 4 013-2050-00 1/4-20 Nylon Insert flange Nut 146 1 051-2019-32 2019 Rebel Rogue Renegade Fuel Line for Kawasaki
13 1 013-6051-00 3/8" Fine Threaded Jam Nut 150 1 054-8017-00 Choke
16 5 013-8049-00 5/16" Nylon Flange Nut 151 1 054-8019-00 Choke for 36Hp Vanguard & FX1000 Kawasaki
18 4 013-9001-00 1/4-20 Hex Flange Nuts Zinc w/Serrations 152 1 055-8021-75 Outlaw Throttle Cable
54 11 1 018-2007-00 5/16" x 1" Bolt 153 1 055-8022-00 Throttle Cable for 36Hp Vanguard & FX1000 Kawasaki
55 4 018-2010-00 10-32 x 3/8" Button Socket Head Bolt 157 1 064-5301-01 14" Red Battery Cable-Base Outlaw
56 1 018-2012-00 1/4" x 1/2" BS C/S 18-8 SS 158 2 064-8056-00 Long Brake Cable
7 2 018-5344-00 5/16" x 2 1/2" Bolt 161 2 067-8085-19 2019 Rebel Hydro Tank Assembly
75 2 018-8052-00 1/4" x 3/4" Hex Bolt 162 1 067-9950-50 2019 Right Rebel, Rogue, Renagade Fuel Tank (GAS)
84 4 019-8040-00 1/4" x 3/4" Carriage Bolt 163 1 067-9960-50 2019 Left Rebel, Rogue, Renegade Fuel Tank (GAS)
85 8 019-8044-00 5/16" Flat Washer 164 1 068-8049-00 Battery
86 8 019-8051-00 5/16" Lock Washer 165 1 069-0001-00 2019 Brake Handle Assembly
94 2 025-0027-00 2019 Outlaw Brake Handle Spacer .625 x 1.5 169 1 070-5371-19 2019 Rebel Frame - Powdercoated
135 8 040-6081-00 3/16 x .48 Christmas Tree Nylon Black 172 2 072-8076-00 2 EAR CLAMP 12.5mm-15mm
138 1 042-9000-00 Ignition Key 174 1 077-9002-00 2019 Rigid Deck Dial 1.5 t0 5.5
139 1 043-8929-00 Hold Down Assembly 176 1 079-3481-19 Rebel/Rogue Control Panel Assy
144 1 051-2019-22 2019 Rebel Rogue Renegade Fuel Line for Vanguard & Yamaha 179 1 086-0005-00 Starter Cable
145 1 051-2019-28 2019 Rebel Rogue Renegade Fuel Line for Kohler 180 1 086-2050-19 2019 Wiring Harness-Rebel/Rogue

PAGE 10




PARTS SECTION: TANKS & BATTERY cconr:

051-2019-22 Parts List 051-2019-32 Parts List

ITEM | QTY PART NUMBER DESCRIPTION ITEM | QTY PART NUMBER DESCRIPTION

1441 1 051-8067-22 1/4" Fuel Line Hose 146.1 1 051-8067-32 1/4" Fuel Line Hose

144.2 2 051-8075-26 5/16" fuel line hose 146.2 2 051-8075-26 5/16" fuel line hose

1443 2 072-8068-00 5/16 Fuel Line Clamp 146.3 2 072-8068-00 5/16 Fuel Line Clamp

144.4 2 072-8069-00 1/4 Fuel Hose Clamp 1464 2 072-8069-00 1/4 Fuel Hose Clamp

144.5 1 073-8069-00 5/16 x 5/16 x 1/4 Fuel Line T 146.5 1 073-8069-00 5/16 x 5/16 x 1/4 Fuel Line T
051-2019-28 Parts List 067-8085-19 Parts List

ITEM | QTY PART NUMBER DESCRIPTION ITEM | QTY PART NUMBER DESCRIPTION

145.1 1 051-8067-28 1/4" Fuel Line Hose 161.1 1 051-0019-00 5/8 Braided Hose

145.2 2 051-8075-26 5/16" fuel line hose 161.2 1 066-5050-00 Hydraulic Tank Cap

145.3 2 072-8068-00 5/16 Fuel Line Clamp 161.3 1 067-8085-00 Expansion Tank Outlaw

145.4 2 072-8069-00 1/4 Fuel Hose Clamp 1614 2 072-8074-00 5/8 Wire Clamp-Outlaw Only

1455 1 073-8069-00 5/16 x 5/16 x 1/4 Fuel Line T

@

051-2019-22
2019 Rebel Rogue Renegade Fuel Line for Vanguard & Yamaha

051-2019-28
2019 Rebel Rogue Renegade Fuel Line for Kohler

067-8085-19 051-2019-32
2019 Rehel Hydro Tank Assembly 2019 Rebel Rogue Renegade Fuel Line for Kawasaki

PAGE 11



PARTS SECTION: TANKS & BATTERY ccow

067-9950-50 Parts List 067-9960-50 Parts List
ITEM | QTY PART NUMBER DESCRIPTION ITEM | QTY PART NUMBER DESCRIPTION
162.1 1 067-6054-00 Roll Over Valve Grommet 163.1 1 067-4080-00 Fuel Gauge with Grommet
162.2 1 067-6070-00 Rollover Valve 163.2 1 067-6054-00 Roll Over Valve Grommet
162.3 1 067-9901-00 Fuel Pick-up 163.3 1 067-6056-00 Fuel Gauge Grommet
162.4 1 067-9904-00 Fuel Cap 163.4 1 067-6070-00 Rollover Valve
079-3481-19 Parts List 163.5 1 067-9901-00 Fuel Pick-up
ITEM | QTY PART NUMBER DESCRIPTION 163.6 1 067-9904-00 Fuel Cap
176.1 2 013-5019-00 10-24 Nylon Insert Locknut Zinc Orange Nylon 086-2050-19 Parts List
176.2 2 018-1040-00 Light Plug ITEM | QTY PART NUMBER DESCRIPTION
176.3 2 018-5200-00 10-24 X 5/8 BS Button Head Bolt 180.1 1 086-1202-01 Relay Block Cover Replacement Kit
176.4 1 055-2012-00 Universal Throttle 180.2 4 086-1202-19 Relay
176.5 1 055-2013-00 Throttle Knob 043-8929-00 Parts List
176.6 1 056-8058-00 PTO Switch ITEM | QTY PART NUMBER DESCRIPTION
176.7 1 077-2076-00 USB Port 139.1 2 013-8051-00 1/4" Wing Nut
176.8 1 077-8076-00 Ignition Switch 139.2 2 018-8050-00 1/4-20 X 8 Carriage Bolt
176.9 1 079-3481-00 2019 Outlaw Control Panel 139.3 1 043-8929-00 Battery Hold Down
176.10 1 083-4013-00 Tachometer
176.11 1 089-1000-00 Oil Light
/
°
>
— [
/ ® < 162.2
162.4 162.1
086-2050-19
2019 Wiring Harness-Rehel/Rogue 162.3
067-9950-30

079-3481-19

Rebel/Rogue Control Panel Assy

067-9960-50 )
2019 Left Rehel, Rogue, Renegade Fuel Tank (GAS)

2019 Right Rebel, Rogue, Renagade Fuel Tank (GAS)

PAGE 12




BAD BOY MOWERS

PARTS SECTION: TRANSAKLE ASSEMBLY

Parts List Parts List
ITEM | QTY PART NUMBER DESCRIPTION ITEM | QTY PART NUMBER DESCRIPTION
8 10 | 013-3000-00 Acorn Lug Nut 130 2 035-0003-00 2019 Rebel Push Rod Assembly
9 2 013-5041-00 3/8 Nylock Nut 131 2 039-2135-00 2015 Outlaw Brake Adapter (4400 Transaxles Only)
1" 6 013-5202-00 3/8" Nylock Flange Nut 133 1 039-6945-03 2019 Rebel Pump Idler
14 2 013-7018-00 1/2" Hex Nut 136 1 041-8050-00 2019 Rebel Pump Belt
16 6 013-8049-00 5/16" Nylon Flange Nut 142 1 050-1000-00 4400 Transaxle-Left-Base Outlaw/2019 Rebel
23 1 014-5070-00 2019 Rigid Fan Guard 1421 1 034-9080-00 Gold Transaxle Spring
52 1 018-2004-50 All Thread-Pump Idler Tensioner 142.2 1 050-1025-00 Fan/Pulley Kit for 4400 Outlaw
53 4 018-2006-00 5/16 x 1 1/4 Hex Bolt 142.3 1 050-2082-00 Hub for 4400 Transaxle
54 2 018-2007-00 5/16" x 1" Bolt 1424 1 050-8003-00 Seal Kit for 4400 Series Outlaw Transaxle
58 8 018-2030-00 1/2" x 1" Hex Bolt 142.5 1 063-1070-00 Hydro Filter for 4400 Transaxle
63 1 018-4010-00 1/2" Nylcock Nut (1/2 Jam) 143 1 050-1050-00 4400 Transaxle-Right-Base Outlaw/2019 Rebel
67 2 018-5040-00 3/8" x 1 1/4" Hex Bolt 143.1 1 034-9080-00 Gold Transaxle Spring
68 6 018-5043-00 3/8" x 1 1/4" Carriage Bolt 143.2 1 050-1025-00 Fan/Pulley Kit for 4400 Outlaw
78 8 019-5007-00 1/2" Lock Washer Zinc 143.3 1 050-2082-00 Hub for 4400 Transaxle
89 2 022-4100-00 24x12-12 Reaper Turf Tire & Wheel Assembly 1434 1 050-8003-00 Seal Kit for 4400 Series Outlaw Transaxle
89.1 1 022-4070-00 12x12" Black Wheel For 2015 Outlaw 1435 1 063-1070-00 Hydro Filter for 4400 Transaxle
89.2 1 022-4095-00 24x12-12 Reaper Turf Tire 158 2 064-8056-00 Long Brake Cable
103 1 026-2240-00 2019 Outlaw Rigid Skid Plate 169 1 070-5371-19 2019 Rebel Frame - Powdercoated
129 1 034-9050-00 Deck spring big diameter

022-4100-00

24x12-12 Reaper Turf Tire & Wheel Assembly

PAGE 13



039-6945-03 Parts List

ITEM | QTY PART NUMBER DESCRIPTION

1331 1 013-5301-00 5/8-11 Nylon Insert Jam Half Nut

133.2 1 013-8050-00 1/2-13 NYLON INSERT FLANGE LOCKNUT ZINC
1333 1 018-5309-00 5/8-11 X 4.5 GR 5 Hex Bolts Zinc

1334 1 018-6036-00 1/2" x 2 3/4" Hex Bolt

1335 2 019-6017-00 .630 ID Plastic Washer

1336 1 025-7020-00 5/8" x 1/" Collar W/One Set Screw

133.7 1 025-7036-00 1/2 x 1/2 Spacer

133.8 1 033-6001-00 4 3/4" |dler Pulley

1339 1 039-6945-00 Deck Idler

PARTS SECTION: TRANSAKLE ASSEMBLY ccow:

039-6945-03
2019 Rebel Pump Idler

PAGE 14



ST~
"r' .;l‘:

--. Ja
N

BAD BOY MOWERS

PARTS SECTION: COVERS & SEAT PAN ASSEMBLY

Parts List Parts List

ITEM | QTY PART NUMBER DESCRIPTION ITEM | QTY PART NUMBER DESCRIPTION
2 4 013-0005-00 1/2" Center Lock Nut 101 1 026-2221-00 2019 Vertical Rear Cover Tailgate Plate
4 4 013-0054-00 1/4-20 Cage Nut 102 1 026-2230-00 2019 Outlaw Adjustable Foot Plate
7 2 013-2050-00 1/4-20 Nylon Insert flange Nut 109 1 028-0090-00 Seat Latch Rod Assembly
1" 10 | 013-5202-00 3/8" Nylock Flange Nut 12 6 029-4010-00 Button Bumper
16 11 | 013-8049-00 5/16" Nylon Flange Nut 13 1 029-8000-00 2017 XP Bumper
19 4 013-9002-00 5/16" Flange Nut 15 6 030-3050-00 #10 x 1/2" Self Tapping Screw
21 1 013-9005-00 5/16-18 Nylock Jam Nut 1/2 Nut 17 2 030-7040-00 1/4 x 1 Hex Head Tek screw
24 2 014-9003-00 11/2 x 3 Frame Plug 124 2 032-0001-00 2019 Bad Boy X Cylindrical Seat Mount
44 2 018-0024-00 M6-1.0 X 16MM Hex Bolt 128 1 034-1025-00 Brake Spring
47 4 018-0044-00 3/8" x 2 1/2" Carriage Bolt 134 14 | 040-6080-00 Ratchet Fastener
48 4 018-0050-00 1/2-13 X 3.25 Hex Bolt - Grade 5 159 1 064-8081-00 Seat Cable
54 1 018-2007-00 5/16" x 1" Bolt 160 1 067-0020-19 2019 Outlaw EPA Cannister Assembly
65 1 018-4703-00 5/16" x 1 1/4" Carriage Bolt 169 1 070-5371-19 2019 Rebel Frame - Powdercoated
69 6 018-5044-00 3/8" x 1" Carriage Bolt 170 1 071-2103-00 2021 Rebel Seat w/ Seatbelt
75 4 018-8052-00 1/4" x 3/4" Hex Bolt 171 1 071-5065-00 2019 Renegade Seat
76 3 018-8065-00 5/16" x 1" Carriage Bolt 175 1 079-3155-00 2019 Outlaw Floorboard
83 6 019-6042-00 .360 ID Plastic Washer 177 1 081-0050-00 OUTLAW2019_FLOORMAT
84 2 019-8040-00 1/4" x 3/4" Carriage Bolt 178 1 081-0051-00 FLOORMAT_OUTLAW_2019
99 1 026-2019-00 2019 Outlaw Seat Plate 186 1 089-0006-00 2019 2X2 Folding ROPS

100 2 026-2219-RW 2019 Rebel Rear Cover Side Plate 187 1 091-4050-00 Heat Shield (Fiberglass Adhesive)

PAGE 15



\EII\DED’YNI:NVEE /

PARTS SECTION: COVERS & SEAT PAN ASSEMBLY ccom

071-2103-00 Parts List 067-0020-19 Parts List
ITEM | QTY PART NUMBER DESCRIPTION ITEM | QTY PART NUMBER DESCRIPTION
1701 1 071-2103-05 Seat Belt Set for 2021 Rebel Seat 160.1 1 067-0020-00 Carbon Canister
170.2 1 071-2103-04 Foam Molded Back for 2021 Rebel Seat 160.2 2 072-8073-00 3/16" Vinyl Hose Clamp
170.3 1 071-2103-01 Seat Cover for 2021 Rebel Seat 160.3 6 072-8070-00 3/16 Vinyl Clamp
170.4 1 071-2103-02 Back Cover for 2021 Rebel Seat 160.4 1 051-2025-66 3/16" Vinyl Tubing, 66" Long
170.5 1 071-2103-03 Foam Molded Seat for 2021 Rebel Seat 160.5 3 051-8072-38 1/4" Vinyl Tubing 38" Long

160.6 1 073-8068-00 fuel line T
071-5065-00 Parts List

ITEM | QTY PART NUMBER DESCRIPTION
1711 1 071-5065-02 Seat Belt
1712 1 071-5065-03 Backrest Cushion
1713 1 071-5065-04 Seat Cushion
1714 1 071-5065-05 Slave & Adjuster
1715 1 071-5065-06 Arm Rest Kit
1

171.6 071-5065-07 Seat Switch

067-0020-19
2019 Outiaw EPA Cannister Assembly

01-2103-00 0H-5065-00
2021 Rehel Seat 2019 Renegade Seat

PAGE 16



v'\.-__'rj "
- y

- -l
= \""-—""’//_’_,J

-

BAD BOY MOWERS

PARTS SECTION: ENGINE - 747cc KOHLER COMMAND

Parts List Parts List
ITEM | QTY PART NUMBER DESCRIPTION ITEM | QTY PART NUMBER DESCRIPTION
5 4 013-0075-00 M8-1.25 Zinc Nut 79 1 019-5029-00 3/8 FLAT WASHER USS (1" OD) ZINC
10 4 013-5201-00 3/8-16 HEX SERRATED FLANGE NUT HARD/ZINC 82 1 019-6029-00 11/8" Flat Spacer
33 1 015-1013-00 2019 Rebel Kohler CV752 Muffler 86 4 019-8051-00 5/16" Lock Washer
37 2 015-2751-00 Exhaust Gasket 127 1 033-5035-00 4 3/4 Motor Pulley
39 1 015-7520-00 Kohler Command Engine 136 1 041-8050-00 2019 Rebel Pump Belt
39.2 2 015-8000-00 Spark Plug 137 1 042-5020-00 1/4 x 2 Square key Stock
393 1 063-5001-00 25/26 HP Kohler Fuel Filter 148 1 051-5403-00 Oil drain Hose for Yamaha
394 1 063-5400-00 Oil Filter 157 1 064-5301-01 14" Red Battery Cable-Base Outlaw
39.5 1 063-8019-00 Canister Air Filter- Outer 167 1 070-1000-00 Clutch Assembly
396 1 063-8020-00 Canister Air Filter- Inner 168 1 070-2000-00 Clutch Pigtail
49 1 018-0074-00 7/16-20 x 2 3/4 Hex C/S GR 8 Yellow Zinc 169 1 070-5371-19 2019 Rebel Frame - Powdercoated
50 4 018-1075-00 3/18 x 1 1/8 bolt 179 1 086-0005-00 Starter Cable
72 4 018-6012-00 3/8-16 X 1-1/2 HEX CAP SCREW (GR.5) ZINC

PAGE 17




PARTS SECTION: ENGINE - 824cc YAMAHA

Parts List Parts List
ITEM | QTY PART NUMBER DESCRIPTION ITEM | QTY PART NUMBER DESCRIPTION
5 4 013-0075-00 M8-1.25 Zinc Nut 72 4 018-6012-00 3/8-16 X 1-1/2 HEX CAP SCREW (GR.5) ZINC
10 4 013-5201-00 3/8-16 HEX SERRATED FLANGE NUT HARD/ZINC 79 1 019-5029-00 3/8 FLAT WASHER USS (1" OD) ZINC
27 1 015-0050-01 02 Sensor Plug 82 1 019-6029-00 11/8" Flat Spacer
28 2 015-0053-01 Exhaust Gasket for yamaha 86 4 019-8051-00 5/16" Lock Washer
29 1 015-0076-00 Carbureted 27.5hp Yamaha Engine 127 1 033-5035-00 4 3/4 Motor Pulley
291 1 015-0053-02 Oil Filter 136 1 041-8050-00 2019 Rebel Pump Belt
29.2 2 015-0053-06 Yamaha Spark Plug 137 1 042-5020-00 1/4 x 2 Square key Stock
29.3 1 015-0053-21 Yamaha Fuel Filter 148 1 051-5403-00 Oil drain Hose for Yamaha
294 1 063-8019-00 Canister Air Filter- Outer 157 1 064-5301-01 14" Red Battery Cable-Base Outlaw
29.5 1 063-8020-00 Canister Air Filter- Inner 167 1 070-1000-00 Clutch Assembly
35 1 015-1015-00 Muffler for 27Hp Yamaha 168 1 070-2000-00 Clutch Pigtail
49 1 018-0074-00 7/16-20 x 2 3/4 Hex C/S GR 8 Yellow Zinc 169 1 070-5371-19 2019 Rebel Frame - Powdercoated
50 4 018-1075-00 3/8 x 1 1/8 bolt 179 1 086-0005-00 Starter Cable

PAGE 18




~—
~0 ™~

-
-
=

——

| -

74

BAD BOY MOWERS

PARTS SECTION: ENGINE - 993cc VANGUARD

Parts List Parts List
ITEM | QTY PART NUMBER DESCRIPTION ITEM | QTY PART NUMBER DESCRIPTION
10 4 013-5201-00 3/8-16 HEX SERRATED FLANGE NUT HARD/ZINC 79 1 019-5029-00 3/8 FLAT WASHER USS (1" OD) ZINC
25 2 015-0025-00 Exhaust Gasket for 23 Vanguard 82 1 019-6029-00 1 1/8" Flat Spacer
27 1 015-0050-01 02 Sensor Plug 127 1 033-5035-00 4 3/4 Motor Pulley
34 1 015-1014-00 Muffler for 36Hp Vanguard 136 1 041-8050-00 2019 Rebel Pump Belt
38 1 015-3600-00 993cc Vanguard Engine 137 1 042-5020-00 1/4 x 2 Square key Stock
38.2 2 015-8000-00 Spark Plug 147 1 051-5402-00 14 mm Oil drain Hose 993cc Vanguard
383 1 063-6000-00 Universal Inline Fuel Filter 157 1 064-5301-01 14" Red Battery Cable-Base Outlaw
384 1 063-8018-00 Oil Filter 167 1 070-1000-00 Clutch Assembly
385 1 063-8019-00 Canister Air Filter- Outer 168 1 070-2000-00 Clutch Pigtail
38.6 1 063-8020-00 Canister Air Filter- Inner 169 1 070-5371-19 2019 Rebel Frame - Powdercoated
43 4 018-0017-00 Torx Bolt-Exhaust 179 1 086-0005-00 Starter Cable
49 1 018-0074-00 7/16-20 x 2 3/4 Hex C/S GR 8 Yellow Zinc 181 1 086-9001-19 2019 Harness Adaptor - 36 Vanguard Carberated
72 4 018-6012-00 3/8-16 X 1-1/2 HEX CAP SCREW (GR.5) ZINC
38
10
157 ‘:’
< \\\
, \
: ° 181
S 72 ~ 25
° [ ]
° \
L
.« 1 | o | (147 .
e (]
/ =
\ 38.6
R ' . 34
° ) 27 38.5
137 43
b /
o |

PAGE 19




PARTS SECTION: ENGINE - 852cc KAWASAKI FX850

Parts List Parts List
ITEM | QTY PART NUMBER DESCRIPTION ITEM | QTY PART NUMBER DESCRIPTION
5 4 013-0075-00 M8-1.25 Zinc Nut 72 4 018-6012-00 3/8-16 X 1-1/2 HEX CAP SCREW (GR.5) ZINC
10 4 013-5201-00 3/8-16 HEX SERRATED FLANGE NUT HARD/ZINC 79 1 019-5029-00 3/8 FLAT WASHER USS (1" OD) ZINC
26 1 015-0031-00 Kawasaki FX850 Engine 82 1 019-6029-00 11/8" Flat Spacer
26.2 2 015-8001-00 Spark Plug - Kawasaki 86 5 019-8051-00 5/16" Lock Washer
26.3 1 063-6000-00 Universal Inline Fuel Filter 127 1 033-5035-00 4 3/4 Motor Pulley
26.4 1 063-8017-00 Oil Filter 136 1 041-8050-00 2019 Rebel Pump Belt
26.5 1 063-8019-00 Canister Air Filter- Outer 137 1 042-5020-00 1/4 x 2 Square key Stock
26.6 1 063-8020-00 Canister Air Filter- Inner 149 1 051-5407-00 Kawasaki Oil Drain
32 1 015-1011-00 2019 Rebel/Rogue Kawasaki 850 Muffler 157 1 064-5301-01 14" Red Battery Cable-Base Outlaw
36 2 015-2709-00 Exhaust Gasket 167 1 070-1000-00 Clutch Assembly
49 1 018-0074-00 7/16-20 x 2 3/4 Hex C/S GR 8 Yellow Zinc 168 1 070-2000-00 Clutch Pigtail
50 4 018-1075-00 3/18 x 1 1/8 bolt 169 1 070-5371-19 2019 Rebel Frame - Powdercoated
70 1 018-5321-00 M8x1.20x20MM Hex head bolt 179 1 086-0005-00 Starter Cable

PAGE 20



BAD BOY MOWERS

PARTS SECTION: ENGINE - 999cc KAWASAKI FX1000

Parts List Parts List
ITEM | QTY PART NUMBER DESCRIPTION ITEM | QTY PART NUMBER DESCRIPTION
5 4 013-0075-00 M8-1.25 Zinc Nut 79 1 019-5029-00 3/8 FLAT WASHER USS (1" OD) ZINC
10 4 013-5201-00 3/8-16 HEX SERRATED FLANGE NUT HARD/ZINC 82 1 019-6029-00 11/8" Flat Spacer
30 1 015-1010-00 Muffler for Kawasaki FX1000 86 4 019-8051-00 5/16" Lock Washer
31 2 015-1010-01 Exhaust Gasket 127 1 033-5035-00 4 3/4 Motor Pulley
40 1 015-9911-00 Kawasaki FX1000 Engine 136 1 041-8050-00 2019 Rebel Pump Belt
40.1 2 015-8001-00 Spark Plug - Kawasaki 137 1 042-5020-00 1/4 x 2 Square key Stock
40.3 1 063-6000-00 Universal Inline Fuel Filter 149 1 051-5407-00 Kawasaki Oil Drain
404 1 063-8017-00 Oil Filter 157 1 064-5301-01 14" Red Battery Cable-Base Outlaw
40.5 1 063-8019-00 Canister Air Filter- Outer 167 1 070-1000-00 Clutch Assembly
40.6 1 063-8020-00 Canister Air Filter- Inner 168 1 070-2000-00 Clutch Pigtail
49 1 018-0074-00 7/16-20 x 2 3/4 Hex C/S GR 8 Yellow Zinc 169 1 070-5371-19 2019 Rebel Frame - Powdercoated
50 4 018-1075-00 3/18 x 1 1/8 bolt 179 1 086-0005-00 Starter Cable
72 4 018-6012-00 3/8-16 X 1-1/2 HEX CAP SCREW (GR.5) ZINC

PAGE 21



PARTS SECTION: DECALS

BRD)EOY,

STEERING

SPEED
CONTROL

o

091-2010-00
REBEL COOLER COVER DECAL

' 091-0918-18

091-0917-18
61" DECK DECAL 72" DECK DECAL

091-0904-18
94" DECK DECAL

Control Adjustment Control Adjustment

Control Dampe Control Rod

L%

~ 091-1114-00
STEERING SPEED
CONTROL DECAL

T

f

PATENT
Us# 9,591,803

\

091-8001-00
DECK IMPACT

091-1101-18
BRAKE DECAL

PATENT DECAL

Deck Belt
Pump Belt Route Route
CONTROL DAMPENER CONTROL ROD PUMP BELT ROUTEDECAL  DECK BELT ROUTE DECAL
ADIUSTMENTDECAL  ADJUSTMENT DECAL

WHEN ADDING DIL FOR HYDROSTATICS, 0

Deck Lock

Press Foot Assist

|
| WSE 20W-50 MIATOR ALL, KEEP HANDS & FEET AWAY. .
| HNU: :’ﬂrﬁﬂ; ﬁmumt:l e DO NOT OPERATE MOWER
ISSION FLUI u UNLESS GUARD OR GRASS Pull Up To Relaose
Lm FLUTDE THIS WILL VOim THE WARBARTY | CATCHER IS ATTACHED. _
L J
091-1020-00 091-3010-00 091-4037-00
HYDRAULIC CAUTION DECAL DANGER DECAL DECK LOCK DECAL

NEVER BOW
SIDE HILL
ovER §'

- STOP BLADE & NACK SLOWLY IF MACHIME STOPS GOIND UPHILL « NEVER MOW
W \EAR PEOPLE - NEVER USE WHEN UNDER THE SFLUEHCE OF DRUOS ON ALCOHOL Ue NRL

oVER 18

AMD FUNCTION OF CONTROLS + REMOVE POTENTIAL THROWN DEJECTS « KEES
SAFETY DEVICES N PLACE AMD WORKING « LOOK BEMIND MACHINE REFORE

e * READ OWNER'S MANUAL »

NEVER MOW

o ®

NEVER MOW
SLOP|

o

Shut off engine before refueling

Never fill fuel tank indoors or when engine is hot

Wipe up all spilled gasoline before starting engine

Do not smoke while refueling

091-3150-00
WARNING DECAL

PAGE 22



"‘\' .
‘v‘ri C\ ;\a

PARTS SECTION: DECALS

091-4009-00
CONTROL PANEL DECAL

(POLWERED BY

WIGULRY ™= .

091-4002-00 091-4003-00
POWERED BY VANGUARD DECAL POWERED BY KAWASAKI DECAL

POWERED BY msuzv
 ootd00s00 . 4!5. — 0E/L” EE
POWERED BY KOHLER DECAL et
-EZB’

EEEL

!EE’E%:: 5/5/5

091-4007-00 091-2008-00
852cc BACKPLATE DECAL 993cc BACKPLATE DECAL

= = = e

091-4011-00 091-4023-00
147cc BACKPLATE DECAL 999cc BACKPLATE DECAL

PAGE 23



